MCD50 SPARE PARTS LIST

No. [Description

1 Handle cover

2 Feed handle

3 Hub

4 0 ring

5 Scale ring

6 Bushing

7 Spring pin

8 Gear shaft

9 Hex nut

10 |Set screw

11 |Hose holder

12 [Hose

13 |Flat washer

14 |Pan head screw

15 |Hose clamp

16 |Socket head screw
17 [Body

18 [Strain relief

19 |Hex nut

20 [Pan head screw

21 [Serrated washer
22 |Flat washer

23 |Retaining ring

24 |Shaft support

25 |Socket head screw
26 [Strain relief

27 |Protection bar

28 [Strain relief

29 [Strain relief

30 [Switch box

31 [Thread froming screw
32 |Thread froming screw
33 |Rectifier

34 [Power cord

35 [Control panel

36 |Indicator light
37 [Circuit breaker
38 [Switch for motor
39 [Switch for electromagnet
40 |Thread froming screw
41 [Flat washer

42 [Terminal

43 |Thread froming screw
44 |Electromagnet

45 |Hex nut

46 [Socket head screw
47 [Rack

48 [Socket head screw
49 [Socket head screw
50 [Socket head screw
51 [Socket head screw
52 [Motor rear cover
53 |Guide

54  [Socket head screw
55 |Sliding block

56 [Socket head screw
57 |Flat head screw
58 |Cord clamp

59 [Motor housing

60 [Pan head screw




MCD50 SPARE PARTS LIST

No. [Description

61 |Brush cover

62 |Spring of brush

63 |Brush

64 |Brush holder

65 |Insulation cover

66 [Stator

67 |Socket head screw

68 |Ball bearing 629zz

69 |Rotor

70 |[Ball bearing 6001zz

71 |Wind shield

72 |Motor front cover

73 |Set screw

74 |Ball bearing 629zz

75 |Washer
76 |48 teeth gear
77 |Key

78 |Conbination gear

79 |Ball bearing 629zz

80 [Socket head screw

81 |Flat washer

82 |54 teeth gear

83 |Bushing

84 [Clutch

85 |Retaining ring
86 [Washer

87 |58 teeth gear
88 |Bushing

89 [Ball bearing 6005zz

90 [Socket head screw

91 [Pushing plate

92 |Sliding bracket

93 |Guide

94 |Eccentric shaft

95 |Support block

96 [Socket head screw

97 |Steel ball

98 |Spring

99 |Knob

100 |Pan head screw

101 |Pan head screw

102 |Lock washer

103 |Gear box

104 |Socket head screw

105 |Limmited bar

106 |Thrust ball beaing

107 |Washer

108 |Ball bearing 600677

109 |Spindle

110 |Reating ring

111 |Bushing

112 |0il seal

113 |Coolant house

114 |Limmited bar

115 |Tool holder

116 |Set screw

117 |Spring

118 |Sliding block

119 |Limmited collar

120 |Retaining ring




MCD50 SPARE PARTS LIST

No. [Description

121 |Hose

122 |Hose fitting

123 |Valve

124 |Kettle

125 |Support plate

126 |Knob

127 |Flat washer

128 |Terminal

129 |Protection seelve

130 |Inner cord

131 |Inner cord

132 |Arbor remove tool

133 |Arbor

134 |Chuck

135 |Chuck tool

136 |Core drill

137 |Pushing pin




